











n for.G 0% & 45° miter setting

-.NOTE 1Lever must; be m unlocked__posmon whlie makmg:'

: -:-adjustment

O adjustment s requtred turn 'arm lock adjustmg wheel o

“under ‘front ‘of .the arm’ clockwise to tlghten counter-
ciockwuse to Ioosen

The. !ock ‘dction: shou{d Feel tnght_and secure Considerabte_' S
f i effort m_ust be appiled 1o the lever to 1ock the .

releases the arm”and automatlcally releases the arm mdex-* S

" TIGHTEN
/
= ARM LOCK

ADJUSTING WHEEL

'.;ARM INDEX ROD ADJUSTMENT :
“At some time it may ‘be necessary to make an adjustment to

“the - Arm Index Rod, to compansate for wear in the

!ndexmg System.

- An indication that this adjustment must be made is when
--one-of the fotlowing occurs: '
IMPORTANT: ARM LOCK/ADMUSTING WHEEL (SEE

o A_BOVE) MUST BE PROPERLY ADJUSTED AT THIS
TIME. _

CoUUY Y Witho the arm control jever pulted forward and held

i the “index Release’” position, the arm cannot be
“mioved out of the Indexed position. (Index pin not
. fully.retracting from Index ring).
“72.:With'the arm'in one of the Index positions and the
i iarmy. éontrol lever allowed to rest in the Unfocked
. ’position’ {with the column tube supports and gibs
- adjusted ‘properly eliminating all play in this area}.
- uA §light side to side movement is noticeable at the
_ frontrof the arm. (Index pln not - fuliy seated in
K _Index ng} R .

Ta make an ad}ustment to the arm Index rod the foilowmg
- steps must: ba taken:: 1 -

o 1 : Removing Arm Trimy (Shroud}

7 a.. Remove miter mdlcator Snap f|t

i Head screws. -
%o e Remove knobs from arrn Seontrol lever.
©hd. -Remove stop screw and fockwasher in arm.
"~ Remove carriage. RE- lNSTALL STOP SCREW
~AND LOCKWASHER.
e Grasp arm trim and remove.
- f.  Remove arm trim pad.

" b, Remove’ miter. sca!e by removmg TWO #10 Pan :

MITER TNDICATOR LEVER ARM KNOB

MITER SCALE A

= MINY el Sl
it |

ARM TRIM

CARRIAGE
STOP SCREW

CARRIAGE

2. Adijusting Index Rod. .
a. Loosen carriage .boit and nut whach holds
adjusting bracket in place.
Position arm in 0° Index.
¢. Bring adjusting bracket forward until it is
approximately 1/186 inch from contacting Index
rod. Or until it is in the extreme forward
position.on . the mounting siot.
d. Tighten carriage bolt & nut. Test indexing
-+ getion in all -Index positions.
3 Relnstali parts ‘that have heen :emoved
. Install arm trim pad.
h. -Remove, Carriage’ Stop Screw and. Lockwashier
and install carriagel REINSTALL CARRIAGE
e $TOP. SCREW AND LOCKWASHER :
+ e “install lever arm knob; S
g install miter scale and miter md:cator Set miter
mdlcator to OO : :

ADJUSTING BRACKET

CARRIAGE 8OLT
AND NUT
INDEX RCD

MOUNTING

SLOT
1/16-1NCH




trouble-shooting

WARNING: REMOVE POWER CORD FROM POWER
SOURCE BEFORE TROUBLE SHOOTING.

NOTE: Changing one adjustment will effect another, so it is
best to perform all of the alignment procedures when
correcting any one problem.

The usual operating “troubles’ are listed in the following
paragraphs with the necessary corrections listed.

1. RADIAL SAW DOES NOT MAKE ACCURATE 0° or
450 MITER CROSSCUTS.

EINISH <E:UT END - FINISHJCU

T END

T

a. Looseness between column tube and column
support.
Align as described in Alignment Procedure Section FENGE E38° FENCE EDGE
Step Two. FiNISH CUT LOOKS LiKE THIS — 0° CROSSCUT
b. Crosscut travel not properly adjusted. r 3
Refer to Step Three in Alignment Procedure a 3
Section Sguaring Crosscut Travel. 2 3
¢. Column is Loose in Support, : -
Refer to Step Two in Alignment Procedure. a 3
d. Arm Not Indexing Properly. 3 ! 1 }
Refer to Arm Index Rod Adjustment in E T ) vttt o
Adjustments to Compensate for Wear section.
. OR LIKE THIS — 45° MITER.
e. Carriage Assembly Loose on Arm.
Refer to Carriage Bearing Adjustment in adjustment
to Compensate for Wear Sections. Sawdust between Work Piece and Fence.
f. Looseness between Yoke and Carriage Assembly. Keep Front Work Table Clean.
Refer to ‘‘Yoke Lock Handle’” adjustment in Rip Fence Not Straight.
adjustrnent to Compensate for Wear Section. Replace Fence.
2. SAW CUTS AT ANGLE — NOT 90° TO TABLE TOP. SHOULD BE 90°
a. Table support channels not properly leveled. ANGLE
Refer to Step QOne under Alignment Procedure \
Section.
b. Blade not square to work table top.
Refer to Step Four in Alignment Procedure Section.
3. BLADE ANGLE (BEVEL) CUTS NOT ACCURATE. -
a. Corrective Action is the same as paragraph 2A and = J SQUARE
B above.
h. Carriage Bearings Loose. ¢. Bevel Lock Handle Loose.
Refer to adjusting carriage bearing in adjustrments to Refer to Adjustment Bevel Lock Handle in
compensate for wear section. Adjustment to Compensate for Wear Section.
4. SAW KERF (CUT EDGE} OFf STOCK ROUGH —
TOOTH MARKS LEFT ON EDGE OF SAW KERF. e ROUGH KERF
NOTE: This condition is commonly called “"HEEL". M;_j_og— N T e —
a. Crosscutting or Miter Cutting T
“Heeling” will tend to stide the workpiece along the
e

guide fence, as the cut is being made, and make a
square cut almost impossible.
Refer to step 5 under Alignment Procedure Section
— ""Sguaring Blade to Fence.”

Bevel Crosscutting Or Bevel Ripping.

Refer to Step 5 Under Alignment Procedure Section
Vertical Heel Adjusting.

Using Improper Blade for Finish Cut Desired.

Use Proper Smooth Cutting Blade.

31

-~ BLADE TRAVEL |

DIRECTION OF -
ATTEMPTED -




5 WooD BINDS, SMOKES AND MOTOR SLOWS':.:_..".'-.":".:' o
~ DOWN OR STOPS WHEN RIPPING. e

Duli blade or warped hoard

_',attempted use.of severty warped matertal
' ‘Feed rate too fast.
© Slow Feed Rate.

¢ Saw blade heels.

Check and afign as described in  Alignment
Procedure Section, Step Five,

d.. Fence not straight.

Repiace fence,

‘.. e. Carriage Assembly Loose on Arm

 Refer 10 ‘adjusting carriage bearings in adjustments
- 1o compensate Tor wear section. .

'.Z.BUARD PULLS AWAY "FROM FENCE WHEN
_“RIPPING.
'__a. .$aw Blade has heel.

Correctwe action is the same as préceding
Chfistructions explamed in paragraph c.

WORKPIECE STRIKES SPREADER WHEN RIPPING.
" ‘Adjust spreader per instructions in Step Six under
“Ahgnment «of Spreader for Ripping"’.

SAW DOES NOT TRAVEL SMOOTHLY ON ARM

- TRACKS.

&, Dirty tracks

."Ctean Tracks

. b Bad Bearing.

: Rep|ace Bearm'g

_' jé.' -Worn Tracks

} Replace Tracks P

CLAMPENG FORCE NOT SUFFICIENT A‘!" MITER '

o .'.ANGL&S OTHER THAN 45°.

+ 10,
" ANGLES OTHER THAN 450,

Arm Comrol Lever requures Ad;ustment

" Refer 1o Arm Lock Adjustmg Wheei m Adjustments
10 Compensa‘te for Wear Section.

CLAMPING FORCE' NOT~ SUFFiCIENT AT BEVEL

a. Bevel Leck Lever Requn‘es adjustmg
Refer 10 ‘Adjusting Bevel Lock. Lever in

' Ad;ustments to Compensate for Wear Sectaon

"_Sharpen or replace the saw b!ade Avotd the_" :

: 5 INCRIP POSITION
. TOP-VIEW JWITH ARM 90° TO THE FENCE

—

" FEMNCE | FENCE

- 13 _sLADE -
'!’ !
NOT PARALLEL
t WITH FENCE

HEEL TO LEFT:
INCORRECT

i FEED
L DIRECTION

G

HEEL TO RIGHT:
INCORRECT

FENCE

EQUAL
o BLADE

gl

PARALLEL
WITH FENCE

CORRECT

11. DEPTH OF CUT VARIES FROM ONE END OF
WORK PIECE TO THE OTHER.

"4 Table Top not parallel with Arm.

Refer to Attaching and Leveling table Mtg. Support
Channels in Step One Align. Section.

12. BLADE TENDS TO ADVANCE THRU LUMEBER TOO
FAST, -

a. - Dail Blade. )
Replace or sharpen blade.
b. Not advancing Saw Blade properiy.

Draw Saw Blade across lumbet with a slow and
steady pull.




MOTOR TROUBLE - SHOOTING CHART

NOTE: Motors used on wood-working tools are particularly
susceptible to the accumulation of sawdust and wood chips
and should be blown out or “vacuumed”’ frequently to
prevent interference with normal motor ventilation.

TROUBLE PROBABLE CAUSE SUGGESTED REMEDY
Motor will not run, 1. Protector open; circuit 1. Reset protector by pushing on red hutton,
broken. located on top of moter (indicated by
audible click).
2. Low voltage, 2. Check power line for proper voltage,
Motor will not run and 1. Short circuit in line, 1. Inspect line, cord and plug for damaged
fuses “BLOW™. cord or plug. insulation and shorted wires.
2. Short circuit in motor or 2. Inspect all terminaks in motor for loose of
loose connections, shorted terminals or worn insulation on wires.
3. Incorrect fuses in power line. 3. Instali correct fuses.
Motor fails to develop 1. Power line overloaded with 1. Reduce the line load,
full power. {Power output lights, appliances and other
of motor decreases rapidiy motors.
with decrease in voltage at . . - o L.
motor terminals. For 2. g)ndler;lze wires or circuit 2. Increase wire sizes, or reduce length of wiring,
example: a reduction of © long.
10% in voltage causes a 3. General overloading of 3. Request a voltage check from the power company.

reduction of 19% in
maximum power output
of which the motor is
capable, while a reduction
of 20% in voltage causes
a reduction of 36% in

power company’s facilities.
{In many sections of the
country, demand for
electrical power exceeds
the capacity of existing
generating and distribution

maximum power output.} systems.)
Motor overheats. 1. Excessive feed rate when 1. Siow down rate of feed.
crosscutting or ripping.
2. Improper cooling. {Air 2. Clean out sawdust to provide normal air
circulation restricted circulation through motor.

through motor due to
sawdust, etc.}

3. Saw blade has “heel”’. 3. Refer to Alignment Procedure Section of
) manual Step Five.

Motor starts slowly or
fails to come up to full
speed.

1. Low Voltage — will not trip 1. Correct low voitage condition.
starting switch.

Motor stalls {resulting in 1. Vohage too low 1o permit 1. Correct the low iine voltage condition.
blown fuses or tripped motor to reach operating
circuit breakers}. speed.
2. Fuses or circuit breakers 2. Regtace fuses or circuit breakers with
do not have sufficient proper capacity units.
capacity.
Freguent opening of 1. Motor overloaded. 1. Reduce motor load.,
fuses or circuit breakers. 2. Fuses or circuit breakers 2. Replace fuses or circuit breakers.
do not have sufficient
capacity.




. .-_and reahgn

'"___MAINTENANCE

'.';_requtres 7o lubrication.: The radial saw has beer partially

' '-_-altgned and all bearmgs are lubricated and sealed fof life. In

" .time, however, in' order to keep your saw in - perfect
s orkmg order and accurate, it will be necessary 1o lubricate
In fact, your radial saw needs more of a
-.‘--cleamng thanalubncatlon o :

".'Make sure the teeth of the ANTIKICKBACK pawls are

. .;alwavs sharp Repiace if not sharp

LUBRICATION

- Your saw s précmon built and should be kepi clean and
'iproperiy lubiricated. Before describing the various points
"' ywhich may “periodicatly require tubrication, 1T 15 MORE

U MPORTANT - TO . -FIRST MENTION THE  VARIOUS

~""POINTS WHICH SHOULD NOT BE LUBRICATED.

ARNING:: FOR YOUR OWN SAFETY TURN SWIYCH:-.“_ .

OFFET_AND: REMOVE PLUG: FROM POWER SOURCE

o '.'.r‘.OUTi..ET BEFORE MAINTAINENG OR LUBRECATING"' S
.-When you recewe your new’ Craﬁsman radlal saw,’ it""

! NO LUBRICATION REQUIRED

" Do not lubricate carriage ball bearings or motor bearings as

these are sealed ball bearings and require no added

" lubrication.
- Do not lubricate between radial arm cap and radial arm.

PERIODICALLY LUBRICATE THESE POINTS

Use SAE No. 10W-30 automotive engine oil and refer to
Parts List for locations. Apply a few drops of oil along the
swivel fatch pin and bevel index pin only if the pin has a
tendency to stick. Remove the left-hand carriage cover and
use oil sparingly to prevent it from getting on the ball
hearings or races.

A light film of oil should be wiped on the face of the
column tube to lubricate the fit between the column tube,
and column support.

The thread on the elevation shaft assemnbly can be
lubricated through the oil hole in the center of the radial
arm cap.

CAUTION: Excessive oil at any location will attract
airborne dust particles and sawdust.

~ recommended acc_essori es

iTEM

Steel Legs

Stand .. BT S O

CAT.NG.

“Casters. ... . R P, IREER
cKey Chuck L. i e ... 82080

“Molding Head Guard — 7-inch ... ............ 9-29524
- "Molding Head Guard — 8-inch .. .. ... e . 9.20523
1 Rotary Surface Planer — Carbide Tip ... 0. ... 9.28513
SandingWheel —8-inch ... .............. ... 9-2274
' Sanding Wheel —10-inch ... ................ 9-22723
‘Dust Collector .. ...t e 2-16998
Dust Cellector N 9.29517
Taper Jig ... o e e e 9-3233
*Satin Cut Dado — 7 ineh ... ... e e 9-3257
*Satin Cut Dado — 8-inch .... .. e e 9.32563
*Molding Head Single Cutter _ ... ... ool 9-3215
*Molding Head Three Cutter . ................. 9-3221
Sanding Drum —3-inch .. ... .. ... e 9-25246
e | ower Retractable Guard ... ... ... ... ..., 8-20009
“Power Tool Know How Handbook"

Radial Saw " ovv e i e e v e 9-2017

*Before purchasing or usmg any of these accessones read .
. and comply with additional safety instructions No. “(D}2" -
on p. 4 of thIS manuat

i ':tMeets OSHA Requ;rements a5 of 8- 73

'The above recommended accessones are curfent and were
" available at the time this manual was printed.




repair parts

PARTS LIST FOR CRAFTSMAN 10-iINCH RADIAL SAW
MODEL 113.197750

NE

FIGURE 1— LEG SET

Key Part
No. | No. Description
1 63749 Leg
2 60314 Screw, Truss Hd. 1/4-20 x 5/8
3 63751 Stiffener, R.H.
4 63750 Stiffener, L.H.
5 STD 551225 *Lockwasher, External 1/4
6 STD 541025 *Nut, Hex 1/4-20
7 STD 523106 *Serew, Hex Hd, 5/16-18 x 5/8
8 STD 651031 *Washer, 11/32 x 11/16x 1/16
9 STH 551131 *t ockwasher, External 5/16
10 STD 541231 *Nut, Hex Jam b/16-18
11 '} STD 541250 *Nut, Hex Jam 1/2-13
% 12 803835 Foot, Leveling
- — 63752 Bag of Loose Parts {Not illustrated)

* Srandard Hardware 1tem — May be Purchased Locally.

35




mx
= o
¥4
/

ﬂﬂ MN [44

[ cmRE m: czq S0LLBLELL HI8ANN daos >
g - ,__s<m .Eﬁ,qm xoz_ 0L z<zwt<mu HOd 53 wE,qn_ |




“AHRDOT PAseYDINg 8G AR — WSL| 24BMPIBH PIEPURIS,

{PAIRIISN|]) JON} [ENUERY SIAUMQ) TLLED - L X 0Z-p/1 dnD IS 188 '‘Masg LL/Z0l 52
(pareiisni)| 10N) slied asooT ‘Beg 2/9£9 - 1oy ‘ajqey yL9E9 ¥e
(paleasny|| 10N) stigg asooT ‘Beg L1950 - diy ‘@duag ZEYES £e
10CIY “YOuB I 0¥SeE Ly Jp0edS ‘ByqeR ] 6Zve9 it
1BUS UIUBIM 29089 av eay ‘a|gel 549£9 ic
B/l L1, XM YaURLA Z89E9 v P/E-L X 027/ 1 "PH UBd 'MaId5, 025215 Als 174
81/€ ., 1, X3H "YOUBIA, £89€9 2% g "fig 995 "A|QLuassy OA - 6L
8/1 .71, X8H "Youalfn 4080 £y Z/1 X 81-91/G ded 'PH 005 "MaId5 T4 TN AL g1
18ng ‘mog|3 852£9 ¥y 91/G "1aysemaoT LE1195 Q1S Ll
g ‘B4 3ag ‘AjgLUIassy pienD - Ly G "Bi4 sag ‘A|GLuassy Wiy - al
ybusng ybiy ZE/OL Xo ION, OLELYS ALS Gl
¥/L-Z X 91-8/€ "PH 'bS ‘109 ZPEDD )4 Wy ARART] "GOy 149E9 i
[eutwiaay Bejy ‘ded £9%€9 68 OL/L X AL/ X pY/EL "Isysem, 010185 1S el
8/C X ZE-OL 'PH ued 1 adAl 'maldg, €01109 d1s 8t Z/1-1 X ZE-QL "PH uRd 'Maiog, rBGoLY A
1an0]) 1eay ‘areid 999£9 LE 91-8/€ s1enbg ‘1NN LEOLYPS LS LE
a1-8/€ %907 "INN, LE¥LPS ALS ag Wil way ‘ped 989€9 01

¥ ‘Bly oag ‘AjqLuassy aseq - 5¢ Alo{iassy Wil 899c9 6

apqe] ‘duwe|d 9€8EY ¥e 183 "I0IRIIpU| 049€9 g P~
gL/L X 9L/6 X 7O/ 1T "1BYSEM, LEOLSS QLS £€ 8/€ X ZE-OL 'PH uBgd L adA] 'maiog, | €£01109 ALS L i

81-91/5 2207 NN, LEVLFS 1S 4> JaHN '8ledg 699¢€9 9

0Z-¥/L x84 NN, | GZOLYS ALS Lg leay 'uy Gz9€9 g

/) 'AaYSEMDOT GZ 1195 G1S (2 8/L X 8/L X 0BE" 1AYSEM 0vEDS v

1D LN N 0£GLE 62 Yibuang ubiy

s3] ‘1NN ¥8ELE 82 w/ L€ X OL-8/€ ‘BUDDOT PH XBH ‘Malds 6EE0S £

L X 0Z-%/1 "PH UBd 'Maidg, 0LGZTLS ¢LS LL uleAg ‘jeiay gl8it Z

ZE/L X B/G X $O/LE T4BUSEAN, G¢0165 41s 9z Bn|d yim 'piod 8iGE9 i
uondiiosaq ‘oh “ON uolzdLosag “ON ‘ON

yieq Aay ey Aay|

Z 34NSid

“laquinpy A9 AQ 10N — JaquuUn 1led Aq Japio shempy

0G££6L°ELL ANV D0££6L°€LL HIGANN TIAOW
MVS TViaVH HONI-0L NYWSLdVHO HOd LSIT S1HVd




66
| g aunbly

. pGLZBL'ELL ANY D0ZLBL°ELL HIWNN TIAOW

. mvsTviOvH HONFOLNVASLAVHD HO4 ISI S1UV




"SOSNOKH 18P0

BolE1es) 40 $0101Q |1B18Y $IRAG 150w JO sjuswledap
aiempaey syl YBnoayl paandas ag Aepy - Walj %0015}

“A|[BD0T] POSRYIING B AR — LS| BJBADIEH PiRpUEIS,

91-8/€ 007 InN, Litibs 41S LE
lolo1n BZLEY Z9 MBS ‘ope|g | G109 of
asoA ‘deDd 9v9Es K¢ Igl|en PevoL 8¢
7 X 8L-91/G PH XaH ‘Mg, AR ARAIRN 09 HEUS INN S670¢€ 87
8/G X ZE&-0L dBD 'PH UCHING "308 XaH ‘MaJ0g rEENS 64 S1-01/G Wep XaH "INN, LECLPS OLS Le
01 "ON Y1004 “IxT ‘4aysem»doT], 0ig159 d4is 85 afiejiien Ly9Es 9¢
Y07 tenag janaT LPIES LS paadg "InN 05508 Sz
Z X 81-91/8 "+ 71 'PH X8H ‘'Mmalag GEE09 99 AlQLunssy oL 09959 ve
xapu| ‘Buiy 61929 125 sbiejie] “p 'y "t8n0) BGOEY £z
isuiRlay ‘sleid 059£9 £8 YoleT janimg “Huliig 1280E ¢l
91/G "Jaysemydo] LELLSS QLS 5 007 diy ‘aoys 8259 A
8/G-1 % 81-01/G ded 008 ‘maidg JRAINA 13 19 anaals ‘bulieag 88t/ 0c
Z % 81-91/G de) 505 ‘malog 82912F6 0s sadwing L9580 6l
L X 2E-01 'PH Ved ,, L, sdAL ‘maing, 86e09 6v £60° X GZ1'L X 080" “1aysepy, | ZB0OLSS A4S gt
ajpueH ‘Wil ¥GOES 8r L1-8/6 Y207 NN, eoPivs Q1S At
oA ‘8]pueH £4598£9 Ly Za0" X /£ X §1/§ 'tausepm 0009 94
fohag ‘401RIIPU] £89c9 aP aberiiedy ‘Buiieag LLLED Gi
91/G X £€/8 "PH UBd 1, 3dAL ‘masg, | £08009 41S Sf Wbuang UbiH Z/1-1 X 8L-81/G ‘PH XaH 'i[og 9EE09 yl
B/L X Z£-01 'PH ued . 1,, adAl ‘malog, {EE09 2% D141U3003 ‘Maldg L8ELE £l
tanag '9|e0s 07989 et ¥/E X 81-91/9 PH X8H "mang, L01ECS QLS cl
Xapu} ‘Uig SoE9 v Y00 1X3 'gL/G daysemiaoT, G500t L1 Ll
ysieq jaamg ‘Bunids AR iy 0171 X ¥/€ X P9/ LT Jeusem, 10198 aLs Gl
81-01/9 'H ] aienbg ‘1NN £EC09 or DuLIdg “layoeig 9g9¢£0 6
HOOT} 9NOA "9|puUBH 980 6E xapu| ‘Bundg 8G9¢£9 8
dwe|) s3oA ‘pnis £¥9E9 gc xapu| ‘Alguassy uid 5590 I
Xapu] {anag ‘A|GUISsSY QOU 8r9£9 L8 ulgd Xapuj ‘Buisnopy LGOE0 £}
oA Zroe9 og 81-01/6 a4enbg 1NN B6E0CL g
4aqqny ‘Huiysng 691€9 GE /1 X 259 'PH UBd 'Maidg 808015 41LS 4
lolop 'pmis [Ksielne] ¥e diy “1o3g0ipuy 6/9€9 £
2010} “WeD £5959 £L sfieLue] "H "3 “18ro) 199€9 4
gL/l X ¥9/LF X 0BE" "Jeusem, (EQLGE ALS A Z/L X ZE-0L "pH ued ,.1,, adA| ‘mauog, c01109 Qis L
uohndiasag ‘ON ‘ON uondiiosacy "oN "oN
ueq AaY lieg Asy

ATGINISSY IH0A — € IHNDII

0G/461L°SLL ANV D0446L°¢LL HIGWNN T3AON
MVS TVIAvH HONI-OL NVIWSLAVHO HOd LS S1dVd

T

%




Qg

. osLIBLELL
. mvsiviavH

tr aanBiy

e e i
e —rol—h

<t M
-
-

&
\

@

\

L

A -

N

T TP

=

)
®

|
o\

GNY 00££61°ELL HIFWNN TIGOW.

ONI01 NVASLAVAO HOJ 1511 SLHVd




-ApEDOT paseUIIng 8q ARy — WiBl] alempleH plepuRlg

b/€ X 21-01/§ "PH asenbg og, 91601 LG
81-91/G XoH 10N, LEOLPS A4S 04

91/G “JaysemyaoT, 1£1165 Q48 6t

QL/L X 8/ X TESLL 4aYsEM, LEOLSS 1S 8r
Bununop siqel ‘jsuueyn £/9£0 Ly
Alguassy’ aseg LZ9ES oy

Alquiassy yueid PEPES St

8/ X Q7-p/1 185 008 ‘Maldg, £05205 LS 1A%
Z/1L X 0Z-%/L PH X8H 'maidg, S082ZS als ey
F9/E X QL/6 X ¥O/L1L "BUSEM, 210198 QLS [AY
ZEO X GLB X GLG 's0USEM 08009 Lt
Buiysng GEHED Oov

Suliesg "1evoRIg gz9c9 68

p/L JeysemdiooT, | GZ1169 QLS 8¢

0Z-%/L N, | SZ0IPS als iE

yuel) Buileaa|3 "3eyg 919£8 9t

Z/L Buluieiay ‘Buiy 050186 Qls gg

ZEO X G/ X GLG 1ayseps 08009 2
yeys Buneaa;y ‘Buiiesg £19€9 £E
uoiuld ‘reat) 819€9 e

g/c Buluielay 'Buly L£018G6 Q1S ()

uwn|od ‘Wil 21989 113

81-91/G %207 "IN, LEYLPG Q1S 62

81-91/G xaH INN, LEOLYS O1S 82

"H 'Y ‘Hoddng 619g9 e

Z/L X 8/L HNIPOOM A, ¥ LO0BS QLS oz
uonduasag] "Op OpN
ued Aay

£1-2/1 %007 1NN, 0GT1LyS ALS GZ
|anag 'IB8D) 51929 e
{pasinbal s8) GLO" X B/L X T/ "19USEA 00209 54
Buiieag 1929 e
LEQ X £26° X 209 Isndy | "1aysem 00sc9 ¥4
BuiieAsig ‘AlGWassy Heys £19£9 0l
H 7 “uoddng 609EQ 6l
yibusng ubid Z/1-L X 81-91/6 'PH %8H ‘Hod 9££09 8l
8/1-1 X 81-81/G 'PH XaH "Malog, pZ1egs als L
8/E X 0g-#/1 185 BuppO] "MaRg GCEQD gt
8/4-1 X 81-91/5 "PH XaH 'Malog, grH981 St
Y/1-L X 9L-B/E P X8H ‘Mmaldg, ZL/e2s 4ds vi
8/1 % 8/4 ¥ DBE" IOUSEM, OVEQS £l
8/ ‘iaysemyDoT, (EL169 QLS cl
91-8/€ XaH N, LEOLPS QLS 1l
Z/1 X 8L-9L/5 "PH XaH ‘maldg, BL009 01

i X 81-91/9 'PH xaH ‘mMaiag, DLEEZS TLS 6

¥/ X 8L-9L/9

‘PH d8usep xaH L, 1,, adA] 'maidg iBLOLYE g8
uolIeAs|g ‘INN 219€9 L

L X /1 1oy 'uld, 0LGZSS Q1S 9

agnl uwnjod 'q19 0L9g9 g

Alquuassy sgn g L1929 ¥

£ Buiuielay ‘Buly 19:% %0, ] €

Wiy ‘Yol EZ9t9 [A

Z/L X 91-8/€ 105 D05 ‘malag, S0L€05 ALS I
uondiiosaQ ‘GN “ON

ey Aay

ATEWISSY 3SvE — ¥ IHNOIL

0G//6L°SLL ANV 20LL61°ELL HIGWNN T30OW
MVS TVIAVH HONI-OL NYIASLIVHD HO4 LSITT S1dvd

41



PARTS LIST FOR CRAFTSMAN 1U~INCH RADIAL SAW
: MODEL NUMBER 113. 197700 ANDA 13 197750

.-L_..r.—

* IF THIS PART 1S REMOVED,
DISCARD AND REPLACE
WITH A NEW PUSH NUT.

g’r'{;\esrzour\ua WIRE \
. | 24 [REF .}

_/

—"30 9 28 27
L ]
v =
n
_ _'_FlGURE & — ARM ASSEMBLY
CPart | S DR Key Part
; Nc L " Desgription No. - ‘No. Description
: :63626 Housing, Pin .. /20 {63637 - Pin. -
63629_ 1. Pin,"Arm Index. 221763636 -Pin, Clevis
63631 .Shoe, Arm Lock 22 (63667 . .Clamp, Cord
63628 Spring, Tension 23 | STD 601103 *Screw, Type T Pan Hd.
9422329 *Screw, Type R Hex Washer Hdd. ’ Sl 10-32x 3/8
11420 x3/4° . 24 | STD 551210|* Lockwasher, Ext. Tooth N10
63627 Guide 25 | 63639 Track
63632 Rod, Index 26 § 448437 Screw, Type T’ Rd. Hd.
63630 Spring, Arm Lock 10-32 x 5/8
s D 27 | 63680 Trim Front Arm
101 273229 *Screw, Type “'T7 Hex Washer Hd. 28 | 60256 Key
C1/4-20x 1/2 20 | STD 600803 *Screw, Type “T*" Pan Hd.
11163633 Rod Assembly, Arm Lock 832 xb/16
12 i 60332 Washer, 21/64 x 1x 1/8 30 {63664 Guard, Switch
131 $TD 541025 " Nut, Hex 1/4-20 : 31 163663 Switch, Locking {Includes Key No. 27)
14 | STD 551225 *Lockwasher, Externai 1/4 32 |63624 Arm, Radial
.15 | 63635 "1 Bracket, Adjusting .33 163640 Bracket, Support
-16 | 63634 lever Assembly 34 160225 Grommet
17 9417711 | *Boit, Rd. Hd. Short Sguare Neck 35 | 60128 Washer, 17/64 x 5/8 x 1/32
o O 1420 %172 : 36 {60208 *Nut, Push
<18: 63638 A Pin, Lever Do 37 163773 insulation
| 60_2{&0 o +Nut Push 1/4 : '

4 thIS part ls femoved, d|scard and re

R T

L *Standard Hardwara Item May be Purchased Locally.
place with a new Push Nut.




PARTS LIST FOR CRAFTSMAN 10-INCH RADIAL SAW
MODEL NUMBER 113.19770C AND 113.197750

FIGURE 6 — GUARD ASSEMBLY

Key Part Key Part
No. No. Description No. No. Description
t | 63681 Guard 9 (83271 Pawi, Anti-Kickback
2 1120399 *Nut, Square, 5/16-18 10 |STD 582043 |*Ring, Retaining 7/16
3 | 63041 Bar, Antikickback 11 | 63270 - Spreader
4 | 63540 Guide, Antikickback 12 | 63269 Bearing
6 | STD 551010{*Washer, 13/64 x 5/8 x 1/32 13 63539 Screw, Guard Clamp
6 [STD6H011031 *Screw, Type "“T" Pan Hd. 14 | STD 541008("Nut, Hex, 8-32
10-32 x 3/8 15 | STD 551108!™ Lockwasher, External Tooth No. 8
7 60218 Screw, Wing 5/16-18 x 1/2 16 [ 63538 Clamyp, Guard
8 |STD 541231 1*Nut, Hex., 5/16-18 17 §STD 510805|* Screw, Pan Hd., 8-32 x 1/2

*Standard Hardware ltem — May be Purchased Locally.

43




Sears

mamgai

SERVICE

MODEL NO.
113.19770C

SAW ONLY

113.197750

SAW WITH LEGS

HOW TO ORDER
REPAIR PARTS

10-INCH RADIAL SAW

Now that you have purchased your 10-inch radial saw, should a
need ever exist for repair parts or service, simply contact any
Simpsons-Sears Service Centre. Be sure to provide all pertinent
facts when you cali or visit.

The model number of your 10-inch radial saw will be found on
a label attached to your saw, at the front of the base.

WHEN ORDERING REPAIR PARTS, ALWAYS GIVE THE
FOLLOWING INFORMATION:

PART NUMBER PART DESCRIPTION
MODEL NUMBER NAME OF ITEM
113.19770C 10-INCH RADIAL SAW
113.197750

All parts listed may be ordered from any Simpsons-Sears Service
Centre.

Sold by SIMPSONS-SEARS LIMITED, Toronto, Ontario, Canada. M2B 2B8

Part No. 83772

Form No. SP4324 Printed in US.A. 12/77






